



EFFECTIS ERA AVRASYA TEST VE BELGELENDİRME A.Ş.
Dilovası OSB 5. Kısım Fırat Caddesi No:18
41455 Dilovası KOCAELİ
www.efectis.com

Declaration of the Fire Resistance Performance According to EN 1634-1

This document issued by Efectis Era Avrasya Test ve Belgelendirme A.Ş. in consequence the application of the sponsor of the test, ***Omni Metalurji End.Tic.Ltd.Şti***

The fire resistance test of single leaf timber door with mentioned accessory was carried out on 23.10.2019 in EFFECTIS ERA AVRASYA laboratory. The details of the test and the drop seal were defined below.

Details of the related fire resistance test:

Test Standard : EN 1634-1:2014+A1:2018
Number of test report : TRF19214
Number of classification report : EEA-19-278

Treshold seal which was used on test specimen:

Type, brand name and code of the accessory: Fire resistant automatic drop seals (fireproof function with hidden assembling) of doors - ***WN-GY-430***
WN-GY-630
WN-GY-830
WN-GY-1030
WN-GY-1130

Location : Bottom of the leaf inside and out side

Direction of the test specimen : Opening into the fire

Test results in accordance with EN 1634-1:

INTEGRITY (E)	61 Minutes
Test was terminated after 68 minutes.	

This document is only interprets together with related test report.

This certificate is initially valid until 04th November 2020 providing that no significant modifications are made in technical specification of the specimen and related test and classification standards.

Regards,

EEA-1900-01

04.11.2019 - Kocaeli

Ali BAYRAKTAR
Laboratory Manager

